ol
SELECT
CITYWALK

Go Shopping!
SIPL/Engr/21-22/030 9t November 2021
To, ..
The Additional Principal Chief Conservator of Forests (C),
Ministry of Environment, - = b Crdzdz
Forest and Climate Change, (ENQUIRY COUNTER)
_ | - DELH! POLLUTION CONTROL COMMITTEE

Regional Office (CZ), DEPARTMENT OF ENVIRONMENT

. th 1. wyn . : GOVT. OF NCT OF DELRI
Kendriya Bhawan, 5" Floor, Sector “H”, Aliganj, 4THFLOOR, 1987 BUILDING,
Lucknow — 226020 ASHMERE GATE, DELHI-110008

Subject: Six Monthly Compliance report (April 2021 to September 2021) of Select CITYWALK—
Commercial Complex at A-3 & P1B, District Centre, Saket, New Delhi

Dear Sir

Kindly find attached the six monthly Compliance report (April 2022 to September 2021) of
[...]
Currently Active Day Schedule: |EL1 Eldg InsLt Sun j Type: Fraction
Day Schedule Name: I EL1 Bldg InsLt Sun
Type: IFraCtiDn LI
Hourly Walues
Mdnt - 1: I 0.0000  ratio 8-9 am: I 0.0000  ratio 4-5 pm: I 0.3000 ratio
1-2 am: I 0.0000 ratio 9-10 am: I 0.0000 ratio 5-6 pm: I 0.5000 ratio
2-3 am: I 0.0000  ratio 10-11 am: I 0.7500 ratio 6-7 pm: I 0.9000  ratio
3-4 am: I 0.0000  ratio 11-noon: I 0.7500  ratio 7-8 pm: I 0.9000 ratio
4-5 am: I 0.0000 ratio noon-1: I 0.7500 ratio 8-9 pm: I 0.7500 ratio
5-6 am: I 0.0000 ratio 1-2 pm: I 0.7500 ratio 9-10 pm: I 0.7500 ratio
6-7 am: I 0.0000  ratio 2-3 pm: I 0.7500  ratio 10-11 pm: I 0.4500  ratio
7-8 am: I 0.0000  ratio 3-4 pm: I 0.7500  ratio 11-Mdnt: I 0.0000  ratio

13



[SELECT CITY WALK EXPANSION
M LEEN ECBC COMPLIANCE REPORT & ENERGY ANALYSIS REPORT]

Retail Equipment Schedule Weekday and Weekend

Schedule Properties ?
Annual Schedules I Week Schedules  Day Schedules
Currently Active Day Schedule: |EL1 Eldg Misc WD LI Type: Fraction
Day Schedule Name: I EL1 Eldg Mizc WD
Type: IFrac.tion ;I

Hourly Values
Mdnt - 1: I 0.0000  ratio -9 am: I 0.0000  ratio 4-5 pm: I 0.7000  ratio
1-2 am: I 0.0000  ratio 9-10 am: I 0.0000  ratio 5-6 pm: I 0.7000  ratio
2-3 am: | 0.0000 | ratio 10-11 am: | 0.6500  ratio 6-7 pm: | 0.8000 ratio
3-4 am: | 0.0000 | ratio 11-noon: | 0.7000 ratio 7-8 pm: | 0.8000 ratio
4-5 am: I 0.0000  ratio noon-1: I 0.7000  ratio 8-9 pm: I 0.9000  ratio
5-6 am: I 0.0000  ratio 1-2 pm: I 0.7000 ratio 9-10 pm: I 0.9000  ratio
6-7 am: I 0.0000  ratio 2-3 pm: I 0.7000  ratio 10-11 pm: I 0.4000  ratio
7-8 am: | 0.0000  ratio 3-4 pm: | 0.7000  ratio 11-Mdnt: | 0.0000  ratio

?

Schedule Properties

Annual Schedules | Week Schedules  Day Schedules

Currently Active Day Schedule: |ELL Bldg Misc Sun

LI Type: Fraction

Day Schedule Name: I EL1 Eldg Mizc Sun

Type: IFraCtiDn ;I
Hourly Values
Mdnt - 1: IW ratio 8-9 am: Im ratio
1-2 am: IW ratio 9-10 am: IW ratio
2-3 am: IW ratio 10-11 am: IW ratic
3-4 am: IW ratio 11-noon: Im ratio
4-5 am: IW ratio noon-1: Im ratio
5-6 am: IW ratio 1-2 pm: Im ratio
6-7 am: I 0.0000  ratio 2-3 pm: Im ratio
7-8 am: IW ratio 3-4 pm: Im ratic

Retail HVAC Fan Schedule Weekday and Weekend

4-5 pm:
5-6 pm:
6-7 pm:
7-8 pm:
8-9 pm:
9-10 pm:
10-11 pm:

11-Mdnt:

0.9000

0.0000

ol o) o) o) O (=]
L= N = BEY = ) Y= el o0
mjlp | o) o) O (=]
ol o o) o) O (=]
o]l o) o) o) O (=]

ratic
ratio
ratio
ratio
ratio
ratic
ratio

ratio

14



[SELECT CITY WALK EXPANSION
N PNiEN ECBC COMPLIANCE REPORT & ENERGY ANALYSIS REPORT]

Schedule Properties

Annual Schedules I Week Schedules  Day Schedules

Currently Active Day Schedule: ISl Sysl (SZRH) Fan WD LI Type: On/Off Flag

Day Schedule Name: | S1 Sysl (SZRH) Fan WD

Type: IanDf‘f Flag LI
Hourly Walues
Mdnt - 1: I—U 8-9 am: I—U 4-5 pm: I—
1-2 am: I—U 9-10 am: I—l 5-6 pm: I—l
2-3 am: I 0 10-11 am: I—l 6-7 pm: I—].
3-4 am: I 0 11-noon: l—l 7-8 pm: I—l
4-5 am: I 0 noon-1: I—l -9 pm: I—l
5-6 am: I—U 1-2 pm: I—l 9-10 pm: I—l
-7 am: I 0 2-3 pm: l—l 10-11 pm: I—l
7-8 am: I ] 3-4 pm: l—l 11-Mdnt: I—l

Retail Cooling Schedule Weekday and Weekend

o

PROPOSED WALL AND ROOF U VALUE

Schedule Properties 7
Annual Schedules I Week Schedules  Day Schedules
Currently Active Day Schedule: ISl Sysl (SZRH) Cool WD LI Type: Temperature
Day Schedule Name: | 51 Syst (3ZRH) Coel WD
Type: ITemperature LI
Hourly values
Mdnt - 1: I 85.0 =F 8-9 am: I 85.0 =F 4-5 pm: I 73.0 *°F
1-2 am: I 85.0 = 9-10 am: I 75.0 =F 5-6 pm: I 75.0 *=F
2-3 am: I 85.0 = 10-11 am: I 75.0 =F 6-7 pm: I 75.0 *F
3-4 am: I 85.0 =F 11-noon: I 75.0 =F 7-8 pm: I 73.0 *°F
4-5 am: I 85.0 = noon-1: I 75.0 =°F 8-9 pm: I 75.0 *=F
5-6 am: I 85.0 =F 1-2 pm: I 75.0 =F 9-10 pm: I 75.0 *F
6-7 am: I 85.0 =F 2-3 pm: I 75.0 =F 10-11 pm: I 73.0 *°F
7-8 am: I 85.0 °=F 3-4 pm: I 75.0 °F 11-Mdnt: I 75.0 *°F

15 |



July 8, 2019

[SELECT CITY WALK EXPANSION
ECBC COMPLIANCE REPORT & ENERGY ANALYSIS REPORT]

Wall Section Details -:

External Concrete Wal

| U-Value Calculation

Conductivity | Thickness [ R-Value
[W/m.K] [Meter] [ [sm.K/W]
Outside Air Resistance 0.06
Stone Cladding 0.84 0.030 0.04
Air Gap (55 MM) 0.18
Gypsum Board 0.098 0.030 0.31
Insulation Mineral Wool 0.03 0.120 4.00
Gypsum Board 0.098 0.030 0.31
Internal Air Resistance 0.12
Combined R-Value 5.00 Sq.m. K/W
0.20 W/Sq.m. K
Combined U-Value
0.04 Btu/sq.
Roof Section Details -:
Roof U-Value Calculation
Conductivity Thickness R-Value
[W/m.K] [Meter] [sm.K/W]
Outside Air Resistance 0.06
150mm Concrete Sla 1.7 0.15 0.09
75mm PUF insulation 0.023 0.075 3.26
Internal Air Resistance 0.12
Combined R-Value 3.53 Sq.m.K/W
0.28 W/Sq.m.K
Combined U-Value
0.050 Btu/sf.F

16




Annexure — 20

Water Consumption

Detalls



Annexure — 20 Water Consumption Detail

Water Consumption Detail (April 2021 to September 2021)

Water Meter 1 (Out sourced recycled) 174.81 KLD
Water Meter 2 (Fresh water) 160.34 KLD
STP Incoming water 153.3 KLD

Breakup of utilization of inhouse produced recycied water through STP

Irrigation Water 30 KLD
Cooling Tower 85.5 KLD
Flushing 5.7 KLD

Backwash/Rinse/Loses 26.85 KLD




Annexure — 21

Adequacy Report of
STP



ANNEXURE-3

No : Adequacy/Env/2012/ [2,/,53
Dated : ;;1“1_ /2012

ADEQUACY REPORT
ON

SEWAGE TREATMENT PLANT

FOR

SELECT CITY WALK, SAKET, NEW DELHI
DEVELOPERS: M/s SELECT INFRASTRUCTURE PVT LTD

ENVIRONMENTAL ENGINEERING DEPARTMENT

DELHI TECHNOLOGICAL UNIVERSITY

(FORMERLY DELHI COLLEGE OF ENGINEERING)
BAWANA ROAD, DELHI - 110042



ADEQUACY REPORT ON SEWAGE TREATMENT PLANT
FOR SELECT CITY WALK, SAKET, NEW DELHI
DEVELOPERS: M/s SELECT INFRASTRUCTURE PVT LTD

1.0 INTRODUCTION

SELECT CITY WALK, SAKET, New Delhi, DEVELOPERS M/s SELECT
INFRASTRUCTURE PVT LTD operating the commercial complex
provides various facilities for tourist, visitors and entrepreneurs.
The mall also runs a Cineplex in the complex. The commercial
complex provides space to retailers, manufactures and dealers to
showcase and sell their product. The Mall Complex has restaurant
facility which caters the needs of visitors/ guests who visit the
Commercial Complex. The water requirement of the Complex is for
domestic use of the Guests/ visitors, employees housed and process
water for cooking and washing operation in the Complex. The
Commercial Complex has the facilities of central air conditioning, so
a part from this water is used for flushing and gardening.

A concerted effort has been made by the management to contain the
wastewater discharge and treat the same to control the effluent
quality in order to comply with the requirements of DPCC. A detailed
analysis of the control system has been made in order to determine
the effectiveness of the control system and the same was further
checked by monitoring specific stream and analyzing the same.

The Mall Complex was visited on 06-12-2012 by a team of experts
from Delhi Technological University, Delhi, to inspect the operations
of the unit, and also check the sewage treatment facilities installed
at the site. Detailed discussion with the plant personnel were held
regarding the general concept of pollution control system, its
operation and maintenance. The report is being submitted on the
basis of the visit and study of the processing involved in plant, for
effluent generation, its treatment system, sampling and analysis of

7



2.0

3.0

3-1

the treated and raw wastewater generated and previous experience
on the treatment of such effluent stream.

MANUFACTURING PROCESS

The Mall activities being a service-oriented unit do not have a
specific manufacturing system. The major wastewater is expected to
be produced from domestic use by the visitors/ guests, kitchen,
laundry and the employee stationed therein.

WASTEWATER QUANTITY AND CHARACTERISTICS

Wastewater Quantity

Wastewater is generated mainly as domestic wastewater because of
use by visitors/guests, occupants and maintenance personnel
stationed in The Mall activities. Apart from this a small quantity of
wastewater is expected to be generated from floor washing, laundry
and kitchen as well. The total wastewater quantity from the process
system has been estimated on the basis of the working of various
washing systems and the amount of water used in various steps.
The total water requirement for the Commercial Complex has been
estimated to be about 530 KLD including the amount for domestic
purpose, central cooling, flushing and hardening. The water
requirement for cooling operation, flushing and gardening is met
from the treated wastewater of Sewage Treatment Plant. The
estimated amount of wastewater generated from the operation is
about 300 Kilolitres per day. The Commercial Complex has installed
effluent treatment plant with the capacity to treat about 300 KLD,
which shall be recycled to the extent of 100%. The unit has



3.2

4.0

provided dual plumbing system and wastewater treatment facilities
to the extent of tertiary treatment level so as to make it enable to
use the treated wastewater for reuse. The STP operates on the basis
of continuous operation. Domestic water consumption within the
Mall activities is obtained from DDA Tanker.

WASTEWATER CHARACTERISTICS

The wastewater discharged from the individual process steps depend
on the material being used at the particular time. The major
contaminants in the wastewater suspended solids, oil & grease,
Biochemical Oxygen demand and COD.

Wastewater Treatment

The Commercial Complex has a well designed and installed sewage
treatment plant system for the combined effluent from the sources
mentioned above at the premises. The sewage treatment plant has
been designed and installed on the basis of physico-chemical
treatment followed by secondary biological treatment. The
treatment plant has been designed on the basis of continuous

operation

Entire sewage generated is pumped to the inlet of bar screens and
oil & Grease trap where extraneous & floating matter is removed.
The treated sewage from oil & grease trap flows to the equalization
tank. The equalized effluent from equalization tank is taken to
Clarifier, for the removal of suspended solids. Clarified effluent is
then taken to aeration tank for the biological treatment. Effluent
from aeration tank goes to the secondary settling tank for the
removal of suspended solids generated in the aeration tank. The
treated effluent from secondary settling tank taken to the clear
water tank from where it is pumped to dual media filter followed by



5.0

activated carbon filter for the removal of dissolved gases and
odours. Treated effluent from activated carbon filter is passed
through Ultraviolet system for disinfection. Sludge is collected from
the bottom of the settling tank and is sent to the sludge holding
tank and then passed through the filter press for its éonditioning

 before its final disposal. Finally, treated effluent is reused

depending upon requirements.

TREATMENT PLANT PROCESS UNITS

The sewage treatment plant thus consists of the following process

units:

9.

0o N Oy U A W N

Bar Screen

Oil & Grease trap
Equalization tank
Aeration Tank
Secondary Settling Tank
UV chamber

Sludge Holding Tank
Sand Filter

Filter Press

10. Activated carbon Filter
1d.

Details of these process units are mentioned below:

B.1.1. BAR SCREEN PIT

QUANTITY : 1Nos.
SIZE : 0.6mx 0.4 m
M.0.C : §S



5.1.2. OIL AND GREASE TRAP

QUANTITY
SIZE
M.0.C

: 1 Nos.
1. 0mx1.5mx 1.2 m

: REC

5.1.3. EQUALIZATION TANK

QUANTITY
SIZE

M.O.C. 1 REC

5.1.4. AERATION TANK

A I

:6.1lm x 1.4m x 3.0m

QUANTITY : 2 Nos.
SIZE 1 2.4m x 1.5m x 2.4m
M.O.C. : MS FRP LINED

5.1.5. SECONDARY SETTLING TANK

QUANTITY
SIZE
M.O.C

5.1.6. uv CHAMBER

QUANTITY
CAPACITY
M.0.C

: 1 No.
:1.0mx 1.0m x 0.75m
¢ MS FRP LINED

:1 No
: 600 I/min
: §S

5.1.7. SLUDGE HOLDING TANK

QUANTITY
SIZE
M.0.C

5.1.8. FILTER PRESS

QUANTITY
SIZE
M.0.C

: 1 No
: 500 |
: HDPE

: 7 No
: 0.45m x 0.45m
il 2




5.1.9. SAND FILTER

QUANTITY : 1 No
CAPACITY : 4 m?/hr

5.1.10. ACTIVATED CARBON FILTER

6.0

QUANTITY : 1 No
CAPACITY : 4 m3/hr
M.0.C P MS
CONCLUSIONS

The sewage treatment plant as designed and installed for treating
the wastewater generated from the mall activities operations of
SELECT CITY WALK, SAKET, NEW DELHI, DEVELOPERS: M/s SELECT
INFRASTRUCTURE PVT LTD Is adequate for treating 300 KLD of
wastewater and the treated wastewater comply with the
requirements of DPCC as stipulated above. The unit has to take
proper care in the operation of the system so that the treatment

capacity matches with plant sewage generation.

(Prtacipal Investigator)

Dr. S. K. Singh
Prof. & Head, Dept. of Environmenta| Engineering
Delhi Technological Uni versity
Govt. of NCT of Dejii
(Formerly Delti Collegs of Engg )
Bawana Road, Defii-i1 G042 1



10.

11,

12.

13.

14,

18:

SUMMARY OF ADEQUACY REPORT FOR SEWAGE

TREATMENT PLANT OF SELECT CITY WALK, SAKET,

NEW DELHI, DEVELOPERS: M/s SELECT
INFRASTRUCTURE PVT LTD

Name of the Unit : SELECT CITY WALK

Address of the Unit : SAKET, NEW DELHI
DEVELOPERS: M/s SELECT
INFRASTRUCTURE PVT LTD.

Activity/Process : Commercial Complex
Production Capacity (max)

Manufacturing Process ;-

Source of water : MCD/ Tankers

Rate of Water Consumption

Industrial/Catering P -

Domestic : approx. 430 KLD
Others

Rate of effluent discharged

Industrial . §en
Domestic : 300 KLD
Others :

Location of effluent discharge : Reuse (Flushing, Cooling & Gardening)

Source of trade effluent P -

Whether effluent is treated : Yes

Whether unit has installed ETP : Yes

Detalils of ETP : It consists of bar screen, oil & grease
trap, equalization tank, aeration tank,
secondary settling tank, UV chamber,

sludge holding tank, sand filter, filter
press, activated carbon filter, etc.

Whether effluent discharge i No
rate is monitored

Whether manufacturing Process/: Yes
Characteristics of raw materials
Have been studied thoroughly.



16.

17.

18.

19,

20.

Whether influent characteristics: No
have been monitored

Whether any by pass : No
arrangement

Whether design aspects have : Yes
been considered while evaluating
performance of ETP

If modifications have been : No
suggested to upgrade ETP

Whether existing ETP will be : Yes
able to give effluent as per
required parameters

Dr. S. K. Singh
prof, & Head, Dept. of Env}mume ats! ¢ .':‘t-i. vt ing
Delhi Technological Universty

Govt. of NCT :lzf Dclgii _y
rly Delhi College o L7125
(FOS:;aga Road, Delhi-110042



Annexure — 22

Energy Conservation

Measures



Annexure - 22
ENVIRONMENTAL MEASURES AT SELECT CITYWALK

Green Power usage is 71 % of total Electrical Energy Consumption.
Contribution to save Environment by procuring Green power and reducing emission on monthly
basis: :-
o Reduction in CO2 emission: 591.27 Tons
o Reduction in SO2 (Sulphur Dioxide) emission : 03.04 Tons
o Reduction in NO (Nitric Oxide) emission : 5.00 Tons
Installed Chakr Shield (Emission control device in all DG set:
Impact created from installation of Chakr Shield.
o Capacity (2000 KVA x 03 Nos. & 1010 KVA x 02 Nos.), running hours considered: 30 min
a day on average basis.
o Emission Levels = </= 75 mg/Nm3 (as per CPCB Standards)
The impact values from this are as follows:-
PM Captured: 378 kg
Air Saved from getting polluted = 1260 billion liters
CO2 equivalents saved = 174 metric tonnes
Equivalent trees planted = 6,500 trees
Environmental Management System -ISO 14001 :2015, certified Shopping Centre
Development, Maintenance, Beautification & Adoption of “Jamunwala Park” (Area: 1 Lac Sq.ft.).
"Zero Discharge Policy" -All waste water recycled through Sewage Treatment Plant (300 cu mtr /
day capacity) and used for Horticulture, Cooling Towers and Toilet flushing system.
"Organic Waste Converter" - Capacity 1200 kg/ day - Food waste recycled through Organic
Waste Convertor to make organic manure. Production of organic manure approximately 2
metric ton per month utilized for horticulture and plantation
Segregation, Disposal and Re-cycling of wet and dry garbage in Environment friendly manner
through certified NGO by DPCC as per Municipal Solid Waste (Management & Handling) rules
2016.
Disposal of Hazardous waste generated at premises through Authorized Recycler certified by
DPCC as per hazardous waste (Management, handling and trans-boundary movement) rule 2016
Disposal of E - Waste generated at premises through authorized collector certified by DPCC as
per E waste (Management & Handling) Rules 2016
Rain Water Harvesting System having Fifteen (15 Nos.) pits constructed at premises designed
& duly certified by Central Ground Water Authority & Delhi Jal Board to re- charge underground
water table
Usage of Solar Energy:
o Solar water heating system through solar panel to tap on renewable energy converting
to HOT WATER system of capacity 3000 LPD for food outlets.
o Solar lights for open area



e Conversion of conventional lights to LED lights for basements, staircases , common areas & Plaza
area.

e Inducted "UV" treated system for water disinfection to eliminate the uses of liquid chlorine. The
UV treated water used for washrooms and other domestic use.

e Inducted Sensomatic Tap and urinals in washrooms to reduce water consumption.

e Regular monitoring of Air (Ambient & Indoor), Water (Domestic & Waste Water) and Stack (DG
sets & Hot Water Generator) as per Pollution Control Board Norms.

e Air conditioning Chiller Plants equipped with CFC free refrigerants

e Foam concrete light weight blocks made up of Fly ash used for partition walls

e Using automated 3D Trasar Technology for proportionate Chemical Dozing and Automatic
bleed off to conserve water.

e Reduction of Chemical Dozing in Cooling Towers by inducting ATC system for Air-conditioning
Units

e Cleaning chemicals used for Housekeeping services are Environment friendly

ENERGY SAVING MEASURES AT SELECT CITYWALK

e Energy Management System -ISO 50001 , certified Shopping Centre

e Integrated Building Management System (IBMS) installed for controlling and monitoring of main
Plants & Auxiliary Machineries.

e APFC equipped with passive tuned harmonic filters in capacitor bank to reduce harmonics and
inductive losses to achieve P.F inthe range of 0.99(1agging)- unity.

e Automatic Tube Cleaning System (ATCS) installed in Chiller plants for condenser cleaning
thereby maintaining optimum approach temperature for better efficiency (1.F approach
temperature is 3% of energy reduction)

e UV heat resistant transparent film applied over facade glasses to have 90% heat rejection.

e Maximum usage of Natural light by using tensile fabric toughened sandwiched facade glasses
and Sky-lights to utilize sun light to optimize lux level.

e Centralized Chiller and Auxiliary Machineries are equipped with Variable Frequency Drive (VFD)
for energy efficiency.

e Conversion of conventional lights to LED lights for Common area, Basements, staircases,
Signages & plaza area.

e Motion sensor installed for lighting control and Escalators

e Periodic Energy Audits conducted to upgrade the Plant & Machinery and to explore Energy
saving opportunities.

e Solar water tapping for Hot water system designed at 3000 Liter per day.

e Remote Monitoring Diagnostics (RMD) services for Chillers from experts of M/s JCl to
analyze information and generate report to recommend the strategy for extending equipment
life, reduce downtime and save energy.



Annexure — 23

Form 4 and Form 10
DPCC



[

ol
. Go Shopping!
SIPL/Engg/21-22/005 7th June 2021
L, {0% |oe
The Member Secretary . (ENQUIRY COUNTER)
DELHI POLLUTION CONTROL COMMITTES:
DPCC DEPARTMENT OF ENVIRONMENT
Dept. of Environment (Govt. of NCT of Delhi) GOVT. OF NCT OF DELH

4TH FLOOR, ISBT BUILDING,
KASHMERE GATE, DELHI-110005

Sub: Submission of Form No. 04 with respect to Annual return of used lube oil for the year
2020-21.

Dear Sir,

Kindly find attached the Form No. 10 with respect to disposal of used Lube Oil. The details of
the same are mentioned as below:-

1. 1540 L disposed off to Bharat Oil and Waste Management Ltd., Plot no. 672,
Sikandra Road, NH-2, Kumbhi Village, Tehsil Akbarpur, Kanpur- Dehat (UP) on